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802.11ax HE20

Total PSD
PSD .
Frequency with Maximum
Band Channel without Duty Factor Limit Pass / Fail
(MHz) (dBm/MH2) Duty Factor (dBm/MHz)
(dBm/MHz)
36 5180 5.61 6.42 11.00 Pass
U-NII-1 40 5200 5.38 6.19 11.00 Pass
48 5240 5.93 6.74 11.00 Pass
Total PSD
PSD .
Frequency with Maximum
Band Channel MHZ) without Duty Factor Duty Fact Limit Pass / Fail
z uty Factor
( (dBr/500KHz) y (dBm/500kHz)
(dBm/500kHz)
149 5745 1.38 2.19 30.00 Pass
U-NII-3 157 5785 1.20 2.01 30.00 Pass
165 5825 0.95 1.76 30.00 Pass
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802.11ax HE20-Channel 149
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Total PSD
PSD .
Frequency with Maximum
Band Channel without Duty Factor Limit Pass / Fail
(MHz) (dBm/MH2) Duty Factor (dBm/MHz)
(dBm/MHz)
U-NII-1 38 5190 3.19 4.69 11.00 Pass
46 5230 3.80 5.30 11.00 Pass
Total PSD
PSD .
Frequency with Maximum
Band Channel without Duty Factor Limit Pass / Fail
(MHz) T Duty Factor | (4Bm/500kHz)
(dBm/500kHz)
U-NIL3 151 5755 -2.31 -0.81 30.00 Pass
159 5795 -2.34 -0.84 30.00 Pass
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802.11ax HE80

Total PSD
PSD _
Frequency with Maximum
Band Channel without Duty Factor Limit Pass / Fail
(MHz) (dBr/MH2) Duty Factor (dBm/MHz)
(dBm/MHz)
U-NII-1 42 5210 -1.97 0.68 11.00 Pass
Total PSD
PSD _
Frequency with Maximum
Band Channel without Duty Factor Limit Pass / Fail
(MHz) P — Duty Factor | (4B8m/500kHz)
(dBm/500kHz)
U-NII-3 155 5775 -6.12 -3.47 30.00 Pass

802.11ax HE80-Channel 42 802.11ax HE80-Channel 155
pEm—— [,m] Spectrum -
i Ref Level 20.00 dém Offset 11.50 dB w RBW 500 kHz
Ref Level 20.00 dém  Offset 11.50 d8 & RBW 1 MHz lo Att 20dB  SWT 1ms @ VBW 2MHz Mode Auto Sweep
o Att 20de  SWT 1ms @ VBW 3 MHz Mode Auto Sweep SGL Count 1007100
E;c:_ C\?unt 1007100 @ 17 view
@ 1Rm View mMi[1] ~6.12 dBm)|
M1[1] -1.97 dBm| 5.783790 GHz|
9.212080 GHz|
10dB 10 dBm
M1
0 dBm 0 dBm
D A T
e e PRSP RS
-10 dBm : ey .10 dBm P e,
{ u T ~t g,
-20 dem f ‘
’ -20 dBm ! !
-30 dém |
k -30 dBm -
-40 dem / Y S — \
e v |
" L e Il <40 dem .L.\.. ‘\-’L"n
“5h dem o ey 1
I Afitadp o A LT
sl
-60 dBm
_70 dBm -60 dem:
CF 5.21 GHz 1001 pts Span 160.0 MHz | (| -7° 9&™
Marker
Type | Ref | Trc | X-value | ¥-valua | Function | Function Result | CF 5775 Gz 1001 pts Snan 160.0 MBIz
ML 1 5.21208 GHz ~1.97 dém — T
— e — i
NN e AL
& -MAR :13




TUVRheinland®

Prafbericht - Nr.: Seite B1 von B48
Test Report No. CN24HOEK 001 Page B1 of B48

Appendix B: Test Results of Radiation Spurious Emissions & Mains

Conducted Emission

Band Edges, 4.5GHz ~ 5.15GHz
U-NII-1

802.11a
CH 36 (Horizontal) Peak CH 36 (Vertical) Peak

TUV Rheinland Taisan Ltd,
8-18. Sex

TUV Rheinland Taisan Ltd, e
No. 458-18.Sec 2. Fenlia inkou Dist, . New Taipei City 244, Taisan(R.0,C. No. 4 . Sec 2. Fenliao, . Linkou D +New Taipei City 2 Taiwan(R, 0, C.
g Tel :-886-2172-1000 Fax:-886-2 1322 g Tel :-886-2172-1000 Fax:-886-2172-1
TOVRheinland TOVRheinland
130Level (BuVim) Date: 2024-02-29 130Level (dBuVim) Date: 2024-02-29
120) 120)
100 100 H
80| 80|
jmm| FCC_PK(B1-B3) I (mm| FCC_PK(B1-B3)
60) R — y 60) 2
40 40
20| 20
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Limit Over  APos TPos Read Limit  Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase lMote Freq Llevel Level Factor Line Limit Remark  Pol/Phase HNote
MHz dBuV/m  dBuv  dB/m dBuV/m  d8  cm  deg PHz dBuv/m  dBuv  dB/m dBuv/m  d8  cm  deg
1 5142.50 56.40 14.56 41.84 74.00 -17.60 100 205 Peak 1 5149.00 57.33 15.51 41.82 74.00 -16.67 100 324 Peak Vertical
2 * 5180.00 100.36 58.34 42.02 68.20 32.16 100 205 Peak 2 * 5180.00 100.34 58.32 42.02 68.20 32.14 100 324 Peak Vertical
3 5416.50 55.12 12.62 42.50 74.00 -18.88 100 205 Peak Horizontal 3 5368.50 54.88 12.56 42.32 74.00 -19.12 100 324 Peak Vertical
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802.11a

CH 36 (Horizontal) Average

CH 36 (Vertical) Average

TUV Rheinland Taiwan |
. 458-18. S

TUV Rheinland Taiwan Ltd,
5, 458

M . Sec 2. Fen inkou Dist.,Nex Taipei City . Taisan(R.0,C. No. 438-18.Sec 2. Fenliao, . Linkou Di Nex Taipei City 244, Taiwan(R.0,C.
g Tel:-886-2172-1000 Fax 2072-1322 g Tel :-886-2172-1000 Fa 2172
TOVRheinland TOVRheinland
130Level (dBuVim) Date: 2024-02-29 130Level (dBuVim) Date: 2024-02-29
120) 120
100) 100) 3
80| 80|
e e e s | m FCC_PK(B1-B3). e ey e | | FCC_PK(B1-B3)
60) 60)
9
40) 40
20| 20
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Limit Over  APos TPos Read Limit  Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase lNote Freq Level Level Factor Line Limit Remark  Pol/Phase HNote
Pz dBuv/m  dBuv  dB/m dBuv/m  d8  cm  deg Pz dBuv/m  dBuv  dB/m dBuv/m  d8  cm  deg

5142.80 43.53 1.69 41.84 54.80 -10.47 188 205 Average
5180.00 91.13 49.11 42.02 54.0 37.13 100 205 Average 4
5418.00 42.56 0.07 42.49 54.00 -11.44 100 205 Average Horizontal

W

5146.80 43.94 2.11 41.83 54.00 -10.86 100 324 Average  Vertical
5180.00 91.20 49.18 42.02 54.00 37.20 100 324 Average  Vertical
5394.00 42.56 ©0.03 42.53 54.00 -11.44 100 324 Average Vertical

W
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802.11a

CH 40 (Horizontal) Peak

CH 40 (Vertical) Peak

TUV Rheinland Taiwan | TUV Rneinland Taiwan Ltd,
No. 458-18.Sec 2. Fenlia inkou Dist, . New Taipei City . Taisan(R.0,C. No, 458-18. Sec 2. Fenliao, . Linkou Di New Taipei City 244, Taiwan(R,0,C.
Tel:-886-2172- Fax 2072-1322 Tel :-886-2172-1000 Fa 2172
TOVRheinland TOVRheinland
130Level (dBuVim) Date: 2024-03-12 130Level (dBuVim) Date: 2024-03-12
120 120
2 2
100 100)
80| 80)
e | | FCC_PK(B1-B3)| —r—1rl ™ FCC_PK(B1-B3)
60| 1 60| 1 -
. -
40 40
20) 20
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Limit Over  APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase lNote Freq Level Level Factor Line Limit Remark  Pol/Phase HNote
Pz dBuv/m  dBuv  dB/m dBuv/m  d8  cm  deg Pz dBuv/m  dBuv  dB/m dBuv/m  d8  cm  deg
1 5093.000 55.38 13.80 41.58 74.00 -18.62 106 152 Peak 1 5085.000 54.78 13.20 41.58 74.00 -19.22 104 172 Peak Vertical
2 * 5200.000 103.24 61,29 41.95 68.20 35.04 106 152 Peak L 2 * 5200.000 104.49 62.54 41.95 68.20 36. 104 172 Peak Vertical
3 5430.500 55.60 13.03 42.57 74.00 -18.40 106 152 Peak Horizontal 3 5383.000 55.48 12.94 42.54 74.00 -18.52 104 172 Peak Vertical
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802.11a

CH 40 (Horizontal) Average

CH 40 (Vertical) Average

TUV Rheinland Taiwan |
No. 438-18. Sec 2. fen
0

inkou Dist. . Nex Taipei City
IT9-1399

. Taiwan(R. 0,C.

TUV Rheinland Taiwan Ltd,
No. 498-1 2. fenl iac

. Sec 2. Taivan(R, 0, C.
Tel :+886-2172-1000 Fa

Nex Taipei City 284,

Linkou Di
7Y

Tl :-886-2172-1000 Fax
TOVRheinland TOVRheinland
130Level (dBuVim) Date: 2024-03-12 130Level (dBuVim) Date: 2024-03-12
120) 120
100) 2 100) 2
80| 80|
I i m FCC_PK(B1-B3). e ey e | FCC_PK(B1-B3)
60) 60)
40) 40)
20| 20
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Limit Over  APos TPos Read Limit  Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase lNote Freq Level Level Factor Line Limit Remark  Pol/Phase HNote
Pz dBuv/m  dBuv  dB/m dBuv/m  d8  cm  deg Pz dBuv/m  dBuv  dB/m dBuv/m  d8  cm  deg
1 5148.000 42.28 9.56 41.72 54.00 -11.72 106 152 Average 1 5116.000 42.10 ©.47 41.63 54.00 -11.90 104 172 Average Vertical
2 * 5200.000 93.97 52.02 41.95 S4.00 39 106 152 Average 2 * 5200.000 95.40 53.45 41.95 54.00 41.40 104 172 Average Vertical
3 5424.000 42.69 0.08 42.61 54.00 -11.31 106 152 Average  Horizontal 3 5409.500 42.62 -0.09 42.71 54.00 -11.38 104 172 Average  Vertical
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802.11a

CH 48 (Horizontal) Peak

CH 48 (Vertical) Peak

TUV Rheinland Taiwan |
No. 438-18. Sec 2. fenlia

inkou Dist. . New Taipe
V191399

i City

. Taiwan(R. 0.C.

TUV Rheinland Taiwan Ltd,
No. 438-1 2. fenl iac

Nex Taipei City 244, Taivan(R.0.C.

Linkou Di
7Y

Tol :-886-2172-1000 Fax ] Tel :-886-2172-1000 Fa
TOVRheinland TOVRheinland
130Level (dBuVim) Date: 2024-03-12 130Level (dBuVim) Date: 2024-03-12
120) 120
2
100) 100)
80| 80|
I Ll M FCC_PK(B1-B3). e ey s FCC_PK(B1-B3)
60| 1 60) i
40) 40)
20| 20|
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Limit Over  APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase lNote Freq Level Level Factor Line Limit Remark  Pol/Phase HNote
Pz dBuv/m  dBuv  dB/m dBuv/m  d8  cm  deg Pz dBuv/m  dBuv  dB/m dBuv/m  d8  cm  deg
1 5088.500 54.97 13.39 41.58 74.00 -19.03 1e3 152 Peak 1 4798.000 55.17 13.9@ 41.27 74.00 -18.83 100 171 Peak Vertical
2 * 5240.000 102.87 60.97 41.9¢ 68.20 34.67 103 152 Peak 2 * 5240.000 103.14 61.24 4 @ 68.20 34.94 100 171 Peak Vertical
3 5392.500 55.61 12.93 42.68 74.00 -18.39 103 152 Peak Horizontal 3 5425.500 55.83 13.22 42.61 74.00 -18.17 100 171 Peak Vertical
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802.11a

CH 48 (Horizontal) Average

CH 48 (Vertical) Average

TUV Rheinland Taiwan |
No. 438-18. Sec 2. fen
0

inkou Dist. . Nex Taipei City
IT9-1399

. Taiwan(R. 0,C.

TUV Rheinland Taiwan Ltd,
No. 498-1 2. fenl iac

. Sec 2. Nex Taipei City 244, Taivan(R.0.C.
Tel :-886-2172-1000 Fa

Linkou Di
7Y

Tl :-886-2172-1000 Fax
TOVRheinland TOVRheinland
130Level (dBuVim) Date: 2024-03-12 130Level (dBuVim) Date: 2024-03-12
120) 120
100) 2 100) 2
80| 80|
I FCC_PK(B1-B3). ——— 1T ™ FCC_PK(B1-B3)
60) 60)
1
40) 40
20| 20
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Limit Over  APos TPos Read Limit  Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase lNote Freq Level Level Factor Line Limit Remark  Pol/Phase HNote
Pz dBuv/m  dBuv  dB/m dBuv/m  d8  cm  deg Pz dBuv/m  dBuv  dB/m dBuv/m  d8  cm  deg
1 5121.000 41.82 9.18 41.64 54.00 -12.18 1e3 152 Average 1 5112.500 41.91 9.29 41.62 54.00 -12.09 100 171 Average Vertical
2 * S240.000 93.80 51.9¢ 41.92 S54.00 39.80 103 152 Average 2 * 5240.000 94.04 52.14 41.90 54.00 40.04 100 171 Average Vertical
3 5418.500 42.63 -0.02 42.65 54.00 -11.37 103 152 Average  Horizontal 3 5394.500 42.75 0.05 42.70 54.00 -11.25 100 171 Average  Vertical




A TUVRheinland®

Prufbericht - Nr.: Seite B7 von B48
Test Report No. CN24HOEK 001 Page B7 of B48

802.11ax HE20

CH 36 (Horizontal) Peak CH 36 (Vertical) Peak

TUV Rheinland Taisan | TUV Rheinland Taiwan |
4 ). 438-18,

¥o. . Sec 2. Fenl iao, . Linkou Dist..Nex Taipei City 244, Taiwan(R.0,C. N 18. Sec 2. Fenliao, . Linkou Dist.,Nex Taipei City 244, Taisan(R.0.C.
Tel :-886-2172-1000 Fax:-886-2172-1322 Tel :-886-2172-1000 Fax:-886-2172
TOVRheinland TOVRheinland
30 Level (dBuVim) Date: 2024-03-13 |30Leve' (dBuV/m) Date: 2024-03-13
120 120
2 2
100| 100|
80| 80|
| e | 1 FCC_PK(B1-B3) [ | | FCC_PK(B1-B3)

60| 1 = = = 60)

40| 40|

20| 20|

4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase lote Freq Level Level Factor Line Limit Remark Pol/Phase HNote
MHz dBuv/m  dBuv  dB/m dBuv/m ds (<] deg MHz dBuV/m  dBuv  dB/m dBuv/m d8 @ deg

1 5126.80 55.42 13.77 41.65 74.00 -18.58 295 300 Peak 1 5150.00 54.69 12.97 41.72 68.20 -13.51 264 53 Peak Vertical
2 * 5180.00 101.55 59.69 41.86 68.20 295 300 Peak 4 2% 5180.00 102.32 60.46 41.86 68.20 34.12 264 53 Peak Vertical
3 5446.00 54.65 12.20 42.45 74.00 -19.35 295 300 Peak Horizontal 3 5398.00 54.86 12.10 42.76 74.00 -19.14 264 53 Peak Vertical




Prufbericht - Nr.:

A TUVRheinland®
Seite B8 von B48

Test Report No. CN24HOEK 001 Page B8 of B48

802.11ax HE20

CH 36 (Horizontal) Average

CH 36 (Vertical) Average

TUV Rheinland Taiwan |
. 458-18. S

TUV Rheinland Taiwan Ltd,
5, 458

M 18. Sec 2. Fen inkou Dist.,Nex Taipei City . Taisan(R.0,C. No. 438-18.Sec 2. Fenliao, . Linkou Di Nex Taipei City 244, Taiwan(R.0,C.
g Tel:-886-2172-1000 Fax 2072-1322 g Tel :-886-2172-1000 Fa 2172
TOVRheinland TOVRheinland
130Level (dBuVim) Date: 2024-03-13 130Level (dBuVim) Date: 2024-03-13
120) 120
100) 100) 3
80| 80|
e e e s | m FCC_PK(B1-B3). e ey e | | FCC_PK(B1-B3)
60) 60)
40) 40
20| 20
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Limit Over  APos TPos Read Limit  Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase lNote Freq Level Level Factor Line Limit Remark  Pol/Phase HNote
Pz dBuv/m  dBuv  dB/m dBuv/m  d8  cm  deg Pz dBuv/m  dBuv  dB/m dBuv/m  d8  cm  deg
1 5149.50 44.26 2.54 41.72 54.00 -9.74 295 30@ Average 1 515@.020 43.50 1.78 41.72 54.00 -10.50 264 53 Average Vertical
2 * 5180.80 91.39 49.53 41.86 54.00 37.39 295 308 Average L 2 * 5180.00 91.54 49.68 41.86 S54.00 37.54 264 53 Average Vertical
3 5392.50 43.04 0.36 42.68 54.00 -10.96 295 300 Average  Horizontal 3 5334.50 43.30 0.60 42.70 54.00 -10.70 264 53 Average  Vertical




A TUVRheinland®

Seite B9 von B438
Page B9 of B48

Prufbericht - Nr.:

Test Report No. CN24HOEK 001

802.11ax HE20

CH 40 (Horizontal) Peak

CH 40 (Vertical) Peak

inland Taiwan Ltd. TUV Rheinland Taiwan Litd,
8- ' 2, Fenliao, , Linkou Dist..New Taipei City 244, Taivan(R.0.( Vo, 4 8, Sec 2, Fenliao, , Linkou Dist..New Taipei City 244, Taiwan(R.0.C.)
86-2172-1000 Fax:-886-2172-1322 Tel :+886-2172-1000 Fax:-886-2172-1322
TOVRheinland TOVRheinland
43Level (dBuVim) Date: 2024-03-18 430Level (dBuvim) Date: 2024-03-18
120| 120
2
100| 100
80| 80|
FCC_PK(B1~B3) = FCC_PK(B1~B3)
60| 1 T oy 60 1 = = o)
40| 40
20, 20
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase HNote Freq Level Level Factor Line Limit Remark Pol/Phase Note
PHz dBuV/m  dBuV  dB/m dBuV/m a8 n  deg MHz dBuV/m  dBuV  dB/m dBuV/m a8 cm  deg
1 5131.50 55.83 13.98 41.85 74.00 -18.17 138 174 Peak 1 4955.50 55.38 13.72 41.66 74.00 -18.62 373 45 Peak Vertical
2 * 5200.00 104.56 62.41 42.15 68.20 36.36 138 174 Peak 2 * 5200.00 105.34 63.19 42.15 68.20 37.14 373 45 Peak Vertical
3 5416.50 56.12 13.62 42.50 74.00 -17.88 138 174 Peak Horizontal 3 5391.00 55.47 12.96 42.51 74.00 -18.53 373 45 peak Vertical




A TUVRheinland®

Seite B10 von B438
Page B10 of B48

Prifbericht - Nr.:

Test Report No. CN24HOEK 001

802.11ax HE20

CH 40 (Horizontal) Average CH 40 (Vertical) Average

TUV Rheinland Taiwan Ltd
Yo, 458-18,Sec 2. Fenlia
~886-2172-1000

TOVRheinland

New Taipei City 244, Taivan(R.0.(

TOVRheinland

TUV Rheinland Taiwan Ltd
Yo, 458-18,Sec 2. Fenliao. , Linkou Dist..New Taipei City 244, Taiwan(R.0.C.)
Tel:-886-2172-1000 Fax:-886-2172-1322

Level (dBuV/m) Date: 2024-03-18

5 430Level (dBuVim) Date: 2024-03-18
120 120
100| 2 100 2
80| 80|
FCC_PK(B1-B3) 1 FCC_PK(B1-B3)
60| 60|
2 1
40| 40|
20| 20,
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase HNote Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m  dBuV  dB/m dBuV/m ds cn  deg MHz dBuV/m  dBuV  dB/m dBuV/m de cm  deg
1 5105.50 42.69 ©.81 41.88 54.80 -11.31 138 174 Average 1 51e4.50 42.7¢ ©.82 41.88 54.00 -11.30 373 45 Average  Vertical
2% 5200.00 92.26 50.11 42.15 54.80 38.26 138 174 Average 2% 5200.00 92.85 50.70 42.15 54.00 38.85 373 45 Average  Vertical
3 5434.00 43.88 ©.67 42.41 54.00 -10.92 138 174 Average 3 5402.50 43.12 ©.54 42.58 54.00 -10.88 373 45 Average  Vertical




Prifbericht - Nr.:
Test Report No.

CN24HOEK 001

A TUVRheinland®

Seite B11 von B48
Page B11 of B48

802.11ax HE20

CH 48 (Horizontal) Peak

CH 48 (Vertical) Peak

TUV Rheinland Taiwan Ltd

TLV Rheinland Taiwan Ltd
No, 8-18, Sec 2, Fenliao, , Linkou Dis! New Taipei City 244, Taiwan(R.0.C,) No, 458-18, Sec en .. Linkou Dist..New Taipei City 244, Taiwan(R.0.C.)
T 86-2172-1000 Fax:-886-2172-1322 Tel:-886-2172-1000 Fax:-886-2172-1322
TOVRheinland TOVRheinland
130Level (@Buvim) Date: 2024.03-18 13gLevel @BuVIm) Date: 2024.03-18
120 120
2
100 100
80| 80
= FCC_PK(B1-83) = " FCC_PK(B1-B3)
60 1 60 1
40 40
20| 20
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
Wiz dBuv/m  dBuv  dB/m dBuV/m  d8  cm  deg Wiz dBuV/m dBuv  do/m dBuv/m B cm  deg
1 5101.00 55.46 13.57 41.89 74.00 -18.54 100 175 Peak ontal 1 5130.00 55.48 13.63 41.85 74.00 -18.52 263 63 Peak Vertical
2 * 5240.00 104.15 62.29 41.86 68.20 35.95 100 175 Peak ontal 2 % 5240.00 106.15 64.29 41.86 68.20 37.95 263 63 Peak Vertical
3 5427.50 56.03 13.59 42.44 74.00 -17.97 100 175 Peak Horizontal 3 5416.50 55.72 13.22 42.5¢ 74.00 -18.28 263 63 Peak Vertical




A TUVRheinland®

Prifbericht - Nr.: Seite B12 von B48
Test Report No. CN24HOEK 001 Page B12 of B48

802.11ax HE20

CH 48 (Horizontal) Average CH 48 (Vertical) Average

TUV Rheinland Taiwan Ltd TUV Rheinland Taiwan Litd,
No, 458-18, Sec 2.Fenlia New Taipei City 244, Tainan(R.0.C.) Yo, 45818, Sec 2. Fenliao. . Linkou Dist..New Taipei City 244, Taiwan(R.0.C.)
~886-2172-1000 Tel :+886-2172-1000 Fax:-886-2172-1322

TOVRheinland TOVRheinland

43Level (dBuVim) Date: 2024-03-18 430Level (dBuvim) Date: 2024-03-18

120| 120|

100| 5 100) 2

80| 80|

FCC_PK(B1-B3) 1 FCC_PK(B1-B3)
60| 60
1 — 1
40| 40
20, 20
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase HNote Freq Level Level Factor Line Limit Remark Pol/Phase Note
PHz dBuV/m  dBuV  dB/m dBuV/m a8 n  deg MHz dBuV/m  dBuV  dB/m dBuV/m a8 cm  deg

1 5096.00 42.81 ©.93 41.88 54.00 -11.19 100 175 Average 1 5090.50 42.61 ©.73 41.88 54.00 -11.39 263 63 Average  Vertical
2 * 5240.00 92.58 50.72 41.86 54.00 38.58 100 175 Average 2% 5240.00 93.32 51.46 41.86 54.00 2 263 63 Average  Vertical
3 5404.00 43.12 ©.55 42.57 54.00 -10.88 100 175 Average 3

5420.00 42.93 ©.45 42.48 54.00 -11.07 263 63 Average  Vertical




Prifbericht - Nr.:
Test Report No.

CN24HOEK 001

A TUVRheinland®

Seite B13 von B438
Page B13 of B48

802.11ax HE40

CH 38 (Horizontal) Peak

CH 38 (Vertical) Peak

TUV Rheinland Taiwan | TUV Rneinland Taiwan Ltd,
No. 458-18.Sec 2. Fenlia inkou Dist, . New Taipei City . Taisan(R.0,C. No, 458-18. Sec 2. Fenliao, . Linkou Di New Taipei City 244, Taiwan(R,0,C.
g Tel:-886-2172- Fax 2072-1322 g Tel :-886-2172-1000 Fa 2172
TOVRheinland TOVRheinland
130Level (dBuVim) Date: 2024-03-13 130Level (dBuVim) Date: 2024-03-13
120) 120
100) 2 100) 2
80| 80|
I | FCC_PK(B1-B3) I S | FCC_PK(B1-B3)
60| - ) 60)
40) 40
20| 20|
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Limit Over  APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase lNote Freq Level Level Factor Line Limit Remark  Pol/Phase HNote
Pz dBuv/m  dBuv  dB/m dBuv/m  d8  cm  deg Pz dBuv/m  dBuv  dB/m dBuv/m  d8  cm  deg
1 5149.83 64.80 23.08 41.72 74.00 -9.20 100 300 Peak 1 5149.33 64.52 22.8@ 41.72 74.00 9.48 278 52 Peak Vertical
2 * 5100.00 100.26 58.35 41.91 68.20 32.06 100 309 Peak 2 * 5190.00 100.40 58.49 41.91 68.20 32.20 278 52 Peak Vertical
3 5389.40 55.23 12.60 42.63 74.00 -18.77 100 300 Peak Horizontal 3 5409.36 55.78 13.06 42.72 74.00 -18.22 278 52 Peak Vertical




A TUVRheinland®

Seite B14 von B438
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Prufbericht - Nr.:

Test Report No. CN24HOEK 001

802.11ax HE40

CH 38 (Horizontal) Average CH 38 (Vertical) Average

TUV Rheinland Taiwan |
No. 4538-18. Se

TUV Rheinland Taiwan Ltd

. Sec 2, Fen inkou Dist.,Nex Taipei City . Taisan(R.0,C. Yo, 458-18, Sec enliao, , Linkou Dist..New Taipei City 244, Taiwan(R.0.C.)
Tel :-886-2172-1000 Fax 2172-1322 Tel :+886-2172-1000 Fax:-886-2172-1322
TOVRheinland TOVRheinland
430Leve! (@BuVim) Date: 2024-03-13 430Level (dBuvim) Date: 2024-03-13
120 120,
100] 100
2
80| 80|
FCC_PK(B1-B3) = 1 FCC_PK(B1~B3)
60| 60
40| 40
20 20
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
Pz dBuV/m  dBuv  dB/m dBuv/m a8 o deg MHz dBuV/m  dBuV  dB/m dBuV/m a8 cm  deg
1! 5149.83 52.63 10.91 41.72 54.00 -1.37 108 300 Average 11 5149.83 51.39 9.67 41.72 54.00 -2.61 278 52 Average  Vertical
2 * 5190.00 89.42 47.51 41.91 54.00 35.42 100 308 Average 2% 5190.00 89.71 47.80 41.91 3 278 52 Average  Vertical
3 5430.83 43.12 ©.56 42.56 54.00 -10.88 108 300 Average  Horizontal 3 5395.89 43.38 @.65 42.73 27 52 Average  Vertical




A TUVRheinland®

Prafbericht - Nr.: Seite B15 von B48
Test Report No. CN24HOEK 001 Page B15 of B48

802.11ax HE40

CH 46 (Horizontal) Peak CH 46 (Vertical) Peak

TUV Rheinland Taiwan | TUV Rheinland Taiwan Ltd
No. 4538-18. Se . 2. Fenl

. Sec 2, Fen inkou Dist.,Nex Taipei City . Taisan(R.0,C. Yo, 458-18, Sec enliao, , Linkou Dist..New Taipei City 244, Taiwan(R.0.C.)
Tel :-886-2172-1000 Fax 2172-1322 Tel :+886-2172-1000 Fax:-886-2172-1322
TOVRheinland TOVRheinland
430Leve! (@BuVim) Date: 2024-03-13 430Level (dBuvim) Date: 2024-03-13
120 120,
2
100] 100
80| 80|
I FCC_PK(B1-B3) = 1 FCC_PK(B1~B3)
60| 1 ; 2 . 60 1 e
40| 40
20 20
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
Pz dBuV/m  dBuv  dB/m dBuv/m a8 o deg MHz dBuV/m  dBuV  dB/m dBuV/m a8 cm  deg
1 5097.92 54.96 13.37 41.59 74.00 -19.84 379 292 Peak 1 5086.94 54.65 13.07 41.58 74.00 -19.35 277 43 Peak Vertical
2 * 5230.00 102.17 60.26 41.91 68.20 379 292 Peak 4 2% 5230.00 102.69 60.78 41.91 68.20 34.49 277 48 Peak Vertical
3 5453.28 56.25 13.82 42.43 74.00 -17.75 379 292 Peak Horizontal 3 5807.37 55.34 12.61 42.73 74.00 -18.66 277 48 Peak Vertical




Prifbericht - Nr.:
Test Report No.

CN24HOEK 001

A TUVRheinland®

Seite B16 von B438
Page B16 of B48

802.11ax HE40

CH 46 (Horizontal) Average

CH 46 (Vertical) Average

TUV Rheinland Taiwan |
No. 4538-18. Se

TUV Rheinland Taiwan Ltd

. Sec 2, Fen inkou Dist.,Nex Taipei City . Taisan(R.0,C. Yo, 458-18, Sec enliao, , Linkou Dist..New Taipei City 244, Taiwan(R.0.C.)
Tel :-886-2172-1000 Fax 2172-1322 Tel :+886-2172-1000 Fax:-886-2172-1322
TOVRheinland TOVRheinland

430Leve! (@BuVim) Date: 2024-03-13 430Level (dBuvim) Date: 2024-03-13

120 120,

100] 100 2

80| 80|

I FCC_PK(B1-B3) = 1 FCC_PK(B1~B3)
60| 60
1
40| 40
20 20
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
Pz dBuV/m  dBuv  dB/m dBuv/m a8 o deg MHz dBuV/m  dBuV  dB/m dBuV/m a8 cm  deg

1 5119.39 42.48 ©.84 41.64 54.00 -11.52 379 292 Average 1 5142.84 42.57 ©.86 41.71 54.00 -11.43 277 48 Average  Vertical
2% 5230.80 91.54 49.63 41.91 54.00 37.54 379 292 Average  H 2% 5230.00 92.19 50.28 41.91 54.60 38.19 277 48 Average  Vertical
3 5448.29 43.10 ©.67 42.43 54.00 -10.99 379 292 Average  Horizontal 3 5424.34 43.14 ©.53 42.61 54.00 -10.86 277 48 Average  Vertical




Prifbericht - Nr.:
Test Report No.

CN24HOEK 001

A TUVRheinland®

Seite B17 von B48
Page B17 of B48

802.11ax HE80

CH 42 (Horizontal) Peak

CH 42 (Vertical) Peak

TUV Rheinland Taiwan | TUV Rneinland Taiwan Ltd,
No. 458-18.Sec 2. Fenlia inkou Dist, . New Taipei Ci . Taisan(R.0,C. No, 458-18. Sec 2. Fenliao, . Linkou Di New Taipei City 244, Taiwan(R,0,C.
g Tel:-886-2172- Fax 2072-1322 g Tel :-886-2172-1000 Fa 2172
TOVRheinland TOVRheinland
130Level (dBuVim) Date: 2024-02-29 130Level (dBuVim) Date: 2024-02-29
120) 120
100) 100) 2
80| 80|
I FCC_PK(B1-B3). I 1L FCC_PK(B1-B3)
60| 60) A =
40) 40)
20| 20|
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Limit Over  APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark  Pol/Phase lNote Freq Level Level Factor Line Limit Remark  Pol/Phase HNote
Pz dBuv/m  dBuv  dB/m dBuv/m  d8  cm  deg Pz dBuv/m  dBuv  dB/m dBuv/m  d8  cm  deg
1 5149.50 64.37 22.55 41.82 74.00 -9.63 100 214 Peak 1 5156.00 59.89 18.87 41.82 68.20 -8.31 100 61 Peak Vertical
2 * 5210.00 95.53 53.45 42.08 68.20 27.33 100 214 Peak 2 * 5210.00 95.54 53.46 42.08 68.20 2 4 100 61 Peak Vertical
3 5437.00 55.69 13.30 42.39 74.00 -18.31 100 214 Peak Horizontal 3 5409.50 56.26 13.73 42.53 74.00 -17.74 100 61 Peak Vertical




Prifbericht - Nr.:
Test Report No.

CN24HOEK 001

A TUVRheinland®

Seite B18 von B438
Page B18 of B48

802.11ax HES80

CH 42 (Horizontal) Average

CH 42 (Vertical) Average

TUV Rheinland Taiwan |
No. 438-18. Sec 2. fen

Tel :-886-2172-

inkou Dist. . Nex Taipei City
IT9-1399

00 Fax

A

TOVRheinland

. Taiwan(R. 0,C.

A

TOVRheinland

TUV Rheinland Taiwan Ltd,
No. 498-1 2. fenl iac

. Sec 2. Nex Taipei City 244, Taivan(R.0.C.
Tel :-886-2172-1000 Fa

Linkou Di
7Y

130, Level (dBuV/im) Date: 2024-02-29
120|
100|
2

80|

f i FCC_PK(B1-83)
60|
40|
20|

4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note

MHz dBuV/m  dBuv  dB/m dBuv/m ds (<] deg

5156.80 52.47 10.65 41.82 54.80 -1.53 188 214 Average
5210.80 85.73 43.65 42.88 54.e0 31.73 100 214 Average
5428.50 44.16 1.72 42.44 54,00 -9.84 100 214 Average

W

Horizontal

”oLevel (dBuV/im) Date: 2024-02-29
120
100|
80|
— — 11 FCC_PK(B1-83)
60|
40|
20|
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz)
Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
MHz dBuV/m  dBuv  dB/m dBuv/m ds <] deg
1! 5149.58 50.77 8.95 41.82 54.60 -3.23 100 61 Average  Vertical
2 * 5210.00 85.88 43.80 42.08 54.00 31.88 100 61 Average  Vertical
3 5408.50 44,00 1.46 42.54 54.00 -10.00 100 61 Average Vertical




Prufbericht - Nr.:
Test Report No.

CN24HOEK 001

A TUVRheinland®

Seite B19 von B438
Page B19 of B48

Mask, 5.725GHz ~ 5.85GHz
U-NII-3

802.11a

CH 149 (Horizontal) Peak

CH 149 (Vertical) Peak

TLV Rheinland Taiwan Ltd TUV Rheinland Taiwan Ltd,
No, 458-18, 2, Fenliao. , Linkou Dist..New Taipei City 244, Taiwan(R.0.C.) o, 8-18, Sec 2, Fenliao, , Linkou Dist..New Taipei City 244, Taiwan(R.0.C.)
Tel:-886-2172-1000 Fax:-886-2172-1322 Tel:-886-2172-1000 Fax:-886-2172-1322
TUVRheinland TOVRheinland
430Level (dBuVim) Date: 2024-02-29 130Level (dBuV/m) Date: 2024-02-29
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Frequency (MHz) Frequency (MHz)
Read Limit Over APos TPos Read Limit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
dBuV ~ dB/m dBuV/m a8 o deg Mz dBuV/m  dBuV  dB/m dBuV/m  dB o deg
1 5631.50 56.46 13.86 42.60 68.20 -11.74 100 204 Peak Horizontal 1 5626.00 56.85 14.26 42.59 68.20 -11.35 1ee 171 Peak Vertical
2 5698.00 56.46 13.87 42.59 103.73 -47.27 100 204 Peak Horizontal 2 5693.50 57.23 14.64 42.59 100.41 -43.18 100 171 Peak Vertical
3 5720.00 57.52 14.76 42.76 110.80 -53.28 100 204 Peak Horizontal 3 5718.5@0 58.52 15.77 42.75 110.38 -51.86 100 171 Peak Vertical
4 5723.00 61.31 18.53 42.78 122.32 -6l1.01 100 204 Peak Horizontal 4 5724.50 62.67 19.86 42.81 128.08 -65.41 100 171 Peak Vertical
5 5745.00 188.33 65.35 42.98 130.00 -21.67 100 204 Peak Horizontal 5 5745.00 110.39 67.41 42.98 130.80 -19.61 100 171 Peak Vertical
6 5855.00 55.61 12.60 43.01 110.80 -55.19 100 204 Peak Horizontal 6 5851.00 56.43 13.44 42.99 126.16 -69.73 100 171 Peak Vertical
7 5864.80 56.36 13.30 43.06 108.28 -51.92 100 204 Peak Horizontal 7 5874.50 57.33 14.22 43.11 105.34 -48.01 100 171 Peak Vertical
8 5887.50 57.90 14.74 43.16 95.92 -38.02 100 204 Peak Horizontal 8 5889.50 57.69 14.51 43.18 94.44 -36.75 100 171 Peak Vertical
9 5937.00 56.9@ 13.58 43.32 68.20 -11.30 100 204 pPeak Horizontal 9 5960.80 57.51 14.13 43.38 68.20 -10.69 100 171 Peak Vertical
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802.11a

CH 157 (Horizontal) Peak

CH 157 (Vertical) Peak

TUV Rheinland Taiwan Ltd. TUV Rheinland Taiwan Ltd,
\ 158-18, Sec 2, Fenliao, , Linkou Dist. . New Taipei City 244, Taiwan(R.0.C.) No, 458-18, 2, Fenliao, , Linkou Dist., New Taipei City 244, Taiwan(R.0.C.)
Tel:-886- 2-1000 ~886-2172-1322 Tel: =886 1000 Fax:-886-2 1322
TOVRheinland TOVRheinland
430Level (dBuVim) Date: 2024-03-25 130Level (dBuvim) Date: 2024-03-25
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Frequency (MHz) Frequency (MHz)
Read Limit  Over Read Limit  Over
Freq Level Level Factor Line Limit Remark Pol/Phase Freq Level Level Factor Line Limit Remark Pol/Phase
MHz dBuV/m dBuv dB/m dBuv/m ds MHz dBuV/m dBuv  dB/m dBuv/m d8
1 5528.00 56.81 13.34 42.67 68.20 -12.19 Peak Horizontal 1 5629.50 56.53 13.93 42.60 68.20 -11.67 Peak Vertical
2 5695.00 57.21 14.61 42.60 101.51 -44.30 Peak Horizontal 2 5693.5@0 57.13 14.54 42.59 100.41 -43.28 Peak Vertical
3 5703.00 57.32 14.71 42.61 106.84 -43.72 Peak Horizontal 3 5710.00 57.44 14.76 42.68 108.00 -50.56 Peak Vertical
4 5724.00 57.28 14.48 42.80 126.16 -68.88 Peak Horizontal 4 5723.50 56.64 13.85 42.79 124.24 -67.60 Peak Vertical
5 5785.90 110.56 67.58 42.98 130.00 -19.44 Peak Horizontal 5 5785.00 112.97 69.99 42.98 130.00 -17.03 Peak Vertical
6 5851.50 56.77 13.77 43.00 124.24 -67.47 Peak Horizontal 6 5854.00 57.32 14.31 43.01 114.64 -57.32 Peak Vertical
7 5861.50 58.17 15.12 43.85 108.98 -50.81 Peak Horizontal 7 5867.5@ 58.24 15.17 43.€7 107.30 -49.06 Peak Vertical
8 5923.00 58.67 15.38 43.29 69.67 -11.00 Peak Horizontal 8 5907.00 58.78 15.54 43.24 81.48 -22.70 Peak Vertical
9 5934.00 57.75 14.43 43.32 68.20 -10.45 Peak Horizontal 9 5934.50 59.41 16.09 43.32 68.20 -8.79 Peak Vertical
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802.11a

CH 165 (Horizontal) Peak

CH 165 (Vertical) Peak

TUV Rheinland Taiwan Ltd. TUV Rheinland Taiwan Ltd,
No, 458-18, Sec 2, Fenliao, , Linkou Dist.,New Taipei City 244, Taivan(R,0.C.) Yo, 458-18, ). Fenliao, , Linkou Dist.. New Taipei City 244, Taiwan(R.0.C.)
Tel:-886- 2-1000 ~886-2172-1322 Tel: =886 1000 Fax:-886-2 1322
TOVRheinland TOVRheinland
43Level (dBuVim) Date: 2024-03-25 130Level (Buvim) Date: 2024.03.25
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4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800 5000. 5200. 5400. 5600. 5800. G6000. 6200. 6400. 6600. 680O. 7000
Frequency (MHz) Frequency (MHz)
Read Limit  Over Read Limit  Over
Freq Level Level Factor Line Limit Remark Pol/Phase Freq Level Level Factor Line Limit Remark Pol/Phase
MHz dBuV/m dBuv dB/m dBuv/m ds MHz dBuV/m dBuv dB/m dBuv/m dB
1 5605.00 56.65 14.11 42.54 68.20 -11.55 Peak Horizontal 1 5596.00 56.59 14.05 42.54 68.20 -11.61 Peak Vertical
2 5691.80 56.55 13.95 42.6@ 98.56 -42.01 Peak Horizontal ) 5692.80 57.65 15.85 42.6@ 99.30 -41.65 Peak Vertical
3 5703.50 56.44 13.32 42.62 106.18 -49.74 Peak Horizontal 3 5711.50 57.81 15.12 42.69 108.42 -50.61 Peak Vertical
- 5723.00 56.26 13.48 42.78 122.32 -66.06 Peak Horizontal - 5720.00 56.80 14.04 42.76 110.80 -54.00 Peak Vertical
5 5825.00 111.00 63.83 42.97 130.00 -19.00 Peak Horizontal 5 5825.00 112.89 69.92 42.97 130.80 -17.11 Peak Vertical
6 5851.00 61.67 18.68 42.99 126.16 -64.49 Peak Horizontal 6 5850.00 59.83 16.84 42.99 130.00 -70.17 Peak Vertical
7 5855.00 60.24 17.23 43.01 110.80 -50.56 Peak Horizontal 7 5859.800 59.65 16.61 43.04 109.68 -50.03 Peak Vertical
8 5904.50 59.29 16.85 43.24 83.33 -24.04 Peak Horizontal 8 5894.00 59.00 15.80 43.20 91.10 -32.10 Peak Vertical
9 5929.50 58.45 15.15 43.30 68.20 -9.75 Peak Horizontal 9 5996.50 58.41 14.93 43.48 68.20 -9.79 Peak Vertical




